MOHAWK

-y
é
MADE IN THE USA

TURF PACKAGE

OPTION EQUIPMENT MANUAL
MODELS
SYSTEM-1/SYSTEM-IA/LMF-12 / TP-15

MOHAWK RESOURCES LTD.

MOHAWK INDUSTRIAL PARK
65 VROOMAN AVE. P.O. BOX 110
AMSTERDAM, NY 12010

TOLL FREE : 1-800-833-2006

LOCAL : 1-518-842-1431

FAX: 1-518-842-1289

INTERNET: www.MOHAWKLIFTS.com
E-MAIL: servicec@ MOHAWKLIFTS.com

TURFPACK.DOC 3/28/2008
PART # 601-800-XXX



TURF PACKAGE

SET-UP INSTRUCTIONS

WARNING

USE OF THE TURF PACKAGE DECREASES THE
LIFTING CAPACITY TO 4000 LBS. TOTAL (1000 LBS. PER ARM.)

SET-UP WITH TURF PACKAGE

PLACE THE ADJUSTMENT PLATE TO THE
ENGAGED POSITION AND TIGHTEN.

PLACE THE SWING ARM IN THE DESIRED
POSITION.

USING THE ADJUSTMENT BOLTS ON THE
PLATE (BOTTOM BOLT) SCREW ADJUSTMENT
BOLT UNTIL CONTACT IS MADE WITH THE
SWING ARM.

SECURE THE BOLT INTO PLACE USING THE
3/4” JAM NUT.

STANDARD LIFT OPERATION

PLACE THE ADJUSTMENT PLATE TO THE
NEUTRAL POSITION AND TIGHTEN.

REMOVE THE TURF RAMPS AND LIFT
PLATFORM WELDMENTS. REPLACE THESE
ITEMS WITH THE LIFTING PADS.



TURF PACKAGE

INSTALLATION INSTRUCTIONS

REMOVE THE FOUR 1-3/8” NYLON LOCK
NUTS FROM THE SWING ARM STUDS. ( TOP
SIDE ) THESE WILL BE REPLACED BY THE
FOUR 1-3/8* JAM NUT. Figure 1

4@@,

1-3/8"NYLON LOCK NUT
REPLACE WITH
1-3/8" NYLON JAM NUT

u o

Figure 1

PLACE THE LEFT & RIGHT TURF STOP
WELDMENTS INTO PLACE ON THE
CARRIAGES.

NOTE

THE TURF STOP WELDMENT ORIENTATION IS
DETERMINED BY THE APPROACH OF THE
VEHICLE BEING LOADED ONTO THE UNIT.
Figure 4

USING THE FOUR 1-3/8" NYLON JAM NUTS,
ASSEMBLE THE TURF STOP WELDMENTS TO
THE CARRIAGES. Figure 2

1-3/8" NYLON JAM NUT \ %}
|
o

TURF STOP WELDMENT —__ !

| “ fﬂ *

Figure 2

ASSEMBLE THE FOUR 3/4 X 4-1/2 IN BOLTS
(MACHINED), INTO THE THREADED HOLE IN
THE ADJUSTMENT PLATE. ASSEMBLE JAM
NUT ONTO THE BOLT. Figure 3

I\
@ﬂ

Figure 3

USING THE FOUR 3/4 X 2-1/2 IN BOLTS & NUTS,
ASSEMBLE THE FOUR ADJUSTMENT PLATE
ASSEMBLIES TO THE TURF STOP
WELDMENTS. POSITION THE ADJUSTMENT
PLATES TO THE NEUTRAL POSITION. ( UP)
Figure 4

ENTRANCE DIRECTION

Figure 4

REMOVE THE LIFTING PADS FROM THE
SLIDER. PLACE THE FOUR LIFT PLATFORMS
INTO PLACE AT THE END OF EACH SLIDER ON
THE LIFT. NOTING APPROACH DIRECTION,
PLACE THE SIX APPROACH RAMPS INTO
PLACE ON THE LIFT PLATFORMS. Figure 5

Figure 5



TURF PACKAGE

PARTS LIST

DISENGAGED
POSITION

= =

— o~ o —
-
N,

ITEM # PART # DESCRIPTION QTY
1 009-011-037 | TURF STOP WELDMENT ( MAINSIDE ) 1
1 009-011-038 | TURF STOP WELDMENT (OFFSIDE ) 1
2 600-680-005 | NUT, PLAIN, 3/4 - 12 NF 8
3 009-011-110 | PLATE, ADJUSTMENT, 4
4 600-640-003 | BOLT, 3/4 - 16 NF NF X 2-1/2 HHC 4
5 009-011-113 | BOLT, 3/4 - 16 NF NF X 4-1/2 HHC ( MACHINED ) 4
6 600-690-017 | NUT, LOCK, 1-3/8 - 12 NF (JAM) 4
7 012-011-009 | RAMP WELDMENT 6
8 012-011-010 | LIFT PLATFORM WELDMENT ( LMF-12/TP-15) 4
8 009-011-010 | LIFT PLATFORM WELDMENT ( SYSTEM-I/SYSTEM-IA) 4
9 601-800-091 | DECAL, 1000 LB MAXIMUM CAPACITY PER ARM 4
10 600-890-005 | HAIR PIN, % DIA 4




410-110-600 &1 9294 £0/14 ATENESSY IXAN 410412 P = FZIS-
V| ettast O Y § il gomummmunmeunt | o s me o men s a

NOILdO 39VNIVd JdNL AY 670410600 8 F AV OL FH02NCD “.i«lidp“:ﬁg ® S0 01 CHENI S AW A 0] SN0 MO

‘0L7S30HNOSIY NMVYHOW | s804ime & o SEDIE W UINIOO JHVES TIV BAOMEL o | NOILYAYOINI TVILNIAIINOD 40 3IILON
ALD NOILLJINOS3T UIAWNN LAVd W3l
14 £I0-1410-600 | } A “ m
ANINGTIM WYOILVId L4IT
NOILD3HId HOVOYddV

9 600-440-210 | ¢

L VI WHLSAS

(QISNIVW) AT8NISSY dois suny | E0H40-600 | £

os0—a0s | * NO
IN Z1-8/€ 1 "Woo1 ‘unw | §90~069-009

r* (WVr) 3N Zi-8/5 | ool ‘uw | £0-069-009 | € ﬂ |N \ V\ I\ &\ D K

008109 | 9
4 #0001 “138V1 ALIOVavD Wamxww | F8O008-109 @

950-110-600 | £ Nid HOV3 1V dAL @

(3aI15440) AT8NISSY dOLS J¥NL

- s |/
’ Vg #/4 “Nid vy | 000587009 ’ ‘ \@

] [
3015440 \\x\ ) — e Y 3AISNIVA
~U~ 30I1S 1INn ¥3Mod

o)
o)
0|
o)
—

434 ‘14T VI WILSAS

T e

) ® |
FOVINYYD ¥3d V. MIIA 73S \\
‘NMOHS NOILISOd OINI £ W3l ® £ W3Ll (1)
L14ISNI GNY S SWILI (Z) HLIM
FoVId3y ® ¥ SWIL (Z) IAONIY

Ay |c0/14 ‘a3aav 8 W3Ll ‘040-110-600 SYM | Wil Q

‘a.dav A8 ava NOLLTE0SEa “ASd




V| euliGaiis AR S 0 | B s o o | g SUSTEAOS SR 1 s
NOILO F9VNOVd JdNL My ¥50-410-240 s SAY OL RHOINOO TIVHS MAIGEN ONICTEM ‘¢ | NOLYTVISW Nouddsw Jo sisoiand o KTos @isn 30 Thvis Ui
TLL qEAOEIAY QEXOIED 3 ovaans ﬁioﬂlggd 30 ALN3O¥d ONY TVLIN3OLINGO SI NCREH GINIVINOO NOLLYAHOINI
080" QIS I e
‘017 S304NOS3H ¥MYHOW i = 5 ¥ SIDEE % SSANNOO JUVES TIV A0NE on | NOILVWHOINI TVIINIGIINOD 40 30ILON

ALo

NOLLAINOS3a UIEWNN Lavd WLl

14

v

8lo-1i0-210

-

ININGIIM WHOILVTd LI

9

- Z
ININGTIM WV 600-140-210

b

(30ISNIVA) AT8N3SSY dois suny | E0H407600 | £

-

4N Zi-8/€ 1 o1 ‘N | 90070697009 | ¥

r+

(Wvr) 4N Zi-g/c 1 W01 ‘N | 41070697009 | §

#0001 1381 Atiovdvd Wowixww | 160008109 | 9

(3015440) ATANISSV dois s | IE0TH07600 | £

500-068—009 | &

via v/1 ‘Nid ¥IVH @

= \;mS\lhm ‘¥3011S

43 .ﬁn:wl/~3 M3IA

_ _J@uL
L
00

g JOVIdYVO ¥3d

‘NMOHS NOILISOd OINI £ W3Ll »® £ Wil (1)
1Y3ISNI GNY S SW3LI (Z) HiM
JoVId3d ¥ ¥ SWILl (Z) IAOW3Y

A0p

(500-068-009) 8 W3ll

7
/b 010 L0 R0 o k&

434 LT N7

NOILD34I0 HOVOYddV

B4

L

)N
\

[
L
®
Y, M3IA 33S \\

-

91—-dL/Sl—dl/Z|—4NT
NO
1M 4801

JAISNIYA
30IS 1INN 43MOd




